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Item Part Number Item Description Req Qty Item Part Number Item Description Req Qty
1 46.9104.XXX Shell, 18" Large Chair  1 9 06.0812.BL.X  Base, 26" Five Blade Chair  1

46.9104.XX.U Shell, 18" Large Upholstered Chair 1 10 09.0400.BL.X Caster, 50mm Snap Ring Carpet (black only) 5
 2* 46.9109.BL.X Plate, Fixed Pedestal Yoke Mount 1 V.09.0110.BL.X Caster, 55mm Snap Ring Hard Floor (black only)   5 
3 12.0074.P.X Screw, 1/4-20 x 5/8" 6-LO PAN 14  11 10.0150.X Glide, Bell  5

 4* PT.06.6040.BL.X Handle, Pedestal  1 12 IWRC Seat & Back, Upholstered  1
5 06.0814.BL.X   Assembly, Arm Pad   2  13 IWRC Seat, Upholstered 1
6 53.8455.BL.X Weldment, Arm Support  1 14 12.0121.X  Screw, #10-24 x 7/16” PTH M/S    5 
 7 15.1005.X Cylinder, Lightweight Seat Height Adjustment  1 15 12.0110.XX.X Screw, #10-24 x 1/2” PTH 4
8 15.0120 Foot Ring, Stool 20" Twist-to-Lock 1

ITEM QTY MODEL No. MODEL NAME

1 2 03-1026 FOAM, SEAT UPHOLSTERY LINER

2 1 03-1027 FOAM, BACK UPHOLSTERY LINER

3 1 06-0812-A BASE, 26" FIVE BLADE CHAIR

4 2 06-0814 ASSEMBLY, ARM PAD

5 2 06-0814-01 ARM PAD, OVER MOLDED

6 5 09-0400-A CASTER, Ø50mm HARD WHEEL

7 5 10-0150 GLIDE, BELL

8 22 12-0074-P SCREW, 1/4-20 X 5/8 6-LOBE PH TRI-PT T/F W/ PATCH

9 4 12-0110 SCREW, #10-24 X .50 PTH

10 10 12-0121 SCREW, 10-24 X 7/16 PTH M/S

11 4 12-0171 T-NUT, #10-24 X 9/32

12 4 12-0241 SCREW, 1/4-20 X .75 SOCKET BHCS W/ PATCH

13 4 12-2003 SCREW, 5/16-18 X 3/4 HX HD T/F

14 1 15-0120 FOOT RING, TWIST LOCK

15 1 15-1005 GAS CYLINDER, LIGHT WEIGHT SEAT HEIGHT ADJUSTMENT

16 1 15-1005-1 CYLINDER ASSEMBLY

17 1 15-1005-2 SHAFT ASSEMBLY

18 2 44-2505 INSERT, ARM PAD

19 1 46-9104 SHELL, 18" LARGE CHAIR

20 2 46-9104-U SHELL, 18" UPHOLSTERY

21 1 46-9109 PLATE, FIXED PEDESTAL YOKE MOUNT

22 3 46-9125 PLUG, CHAIR SHELL GATE FILLING

23 1 46-9321 ASSEMBLY, BACKPAD UPHOLSTERY LINER

24 1 46-9321-1 LINER, BACKPAD UPHOLSTERY

25 2 46-9322 LINER, SEAT PAD UPHOLSTERY

26 2 51-2651 ARM PLATE, TOP

27 1 53-8454 TUBE, ARM

28 1 53-8455 WELDMENT, ARM SUPPORT

29 1 HUB<<15-0120>> HUB, FOOTRING

30 1 IWSAU ASSEMBLY, ARM STOOL

31 1 P0035-0136 ASSEMBLY, INTELLECT WAVE TASK STOOL WITH OR WITHOUT ARMS

32 1 PT-06-6040 HANDLE, PEDESTAL

33 1 PT-08-6000 CASTING, PEDESTAL CYLINDER

34 1 PT-15-6005 LEVER, HEIGHT ADJUSTMENT

35 1 PT-44-6032 PLATE, ARM SUPPORT

36 1 RING<<15-0120>> RING

37 1 SUPPORT<<15-0120>>SUPPORT, TWIST LOCK FOOTRING

38 5 V-09-0110 CASTER, 55mm SOFT WHEEL HOODED W/O BRAKE

1 MD D15-0039 19-Feb-15 Added Bell Glide 10.0150 and removed handle part number 

2 MD D15-0077 10-Jul-15 Changed "Hard Wheel" to Carpet and changed "Soft Wheel" to Hard Floor 

3 MD D16-0017 13-Jan-16 Change 09.0400.BL to 09.0400.BL.A 

Item Part Number Item Description Req Qty Item Part Number Item Description Req Qty
1 46.9104.XXX Shell, 18" Large Chair 1 7 10.0085.X Glide, Steel Toe, LH 2

46.9104.XX.U Shell, 18” Large Upholstered Chair 1 10.0091.X Glide, Nylon Toe, LH 2
2 46.9120.BR.XX.X Weldment, 18" Cantilever Frame with Book Rack (see note) 1 10.0136.X Glide, Felt Solo Toe, LH (see note) 2
3 12.0074.P.X Screw, 1/4-20 x 5/8 6-LO PAN 6 8 10.0129 Cap, Felt Glide (see note)  4 
4 46.0453.X Screw, #8-32 x 1/2" Torx Flat Head (see note) 4  9 10.0138.X Removal Tool, Felt Glide Cap (not shown) (see note)   1 
5 10.0083.X Glide, Steel Heel, RH (must order Item 4 seperately) 1 10 IWRC Seat & Back, Upholstered  1

10.0090.X Glide, Nylon Heel, RH (must order Item 4 seperately) 1 11 IWRC Seat, Upholstered  1
10.0134.X Glide, Felt Solo Heel, RH (see note) (must order Item 4 seperately) 1 12 12.0121.X Screw, #10-24 x 7/16” PTH M/S  5

 6 10.0082.X  Glide, Steel Heel, LH (must order Item 4 seperately) 1 13 12.0110.XX.X Screw, #10-24 x 1/2” PTH  4
10.0089.X Glide, Nylon Heel, LH (must order Item 4 seperately) 1
10.0135.X Glide, Felt Solo Heel, LH (see note) (must order Item 4 seperately) 1

.XX = Select Color
*46.9109.BL.X and PT.06.6040.BL.X need to be ordered together (assembled together in factory).

Optional Upholstered
Seat & Back

.XX = Select Color
Item 2 replacement frames do not come with glides. Glides must be ordered seperately.
Item 4 screws must be sent with Items 5 & 6 heel glides when they are replaced. Item 4 previously was a Phillips head screw.
Items 5, 6 & 7 felt glide (used after 2011), uses caps that are replaced when worn. Use item 8, felt cap to replace. 
Item 9 glide cap removal tool (not shown) is used to remove old glide caps for replacement on felt glides. See KI-RR-000030 for instructions.
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